

BRE Global Test Report

BS 476-7: 1997 Surface spread of flame test on Clayworks – Rustic Plaster (heavy aggregate clay plaster)

Prepared for: Clayworks
Date: 15 October 2019
Report Number: Q100912-1000 Issue 1

BRE Global Ltd
Watford, Herts
WD25 9XX

Customer Services 0333 321 8811

From outside the UK:
T + 44 (0) 1923 664000
F + 44 (0) 1923 664010
E enquiries@bre.co.uk
www.bre.co.uk

Prepared for:
Clayworks,
Unit 5 Higher Bocyhm,
Cury Cross lanes,
Helston,
Cornwall
TR12 7AZ